

CERTIFICATE

Of Conformity for Supplementary Requirements FOR SS316 SEALEXCEL "WELL-LOK" TWIN FERRULE TUBE FITTINGS

| | |
|---------------------------------|---|
| CERTIFICATE NO | 18030 59576 |
| NAME OF MANUFACTURER | M/S. SEALEXCEL (INDIA) PVT.LTD. Unit-I : 56 & 61, Veena Dalvai Industrial Estate, S.V. Road, Jogeshwari (West), Mumbai-400 102, INDIA. Unit-II : Plot No. 300/1 + 300/2 at Post-Mahi, Via Chhapi, Pirojpur-Mahi Road, Taluka-Vadgam, Dis-Banaskantha, North-Gujarat. Pin-385210, INDIA. |
| NAME OF PRODUCTS | SEALEXCEL "Well-Lok" Twin Ferrule Tube Fittings |
| TEST SPECIMENS SIZE | 1/4" ODT, 1/2" ODT, 3/4" ODT and 1" ODT |
| TESTING WITNESSED | Thermal Cycling Test, Elevated Temperature Soak Test and Vibration Test in Accordance with ASTM F1387-99 (2012) |
| MATERIAL OF CONSTRUCTION | Stainless Steel 316 |
| VERIFICATION OF MATERIAL | Material Test Certificate Reviewed |
| DIMENSION | Inspection Report Reviewed |

TESTING REQUIREMENTS/ RESULTS:

1. Examination of Test Specimens in accordance with ASTM F1387-99 (2012) Annex-A2,
Total Test Specimens - 21 Nos.
2. Thermal Cycling Test in accordance with ASTM F1387-99 (2012) Supplementary Requirements S2,
Total Test Specimens - 10 Nos.
3. Elevated Temperature Soak Test in accordance with ASTM F1387-99 (2012) Supplementary
Requirements S3, Total Test Specimens - 05 Nos.
4. Vibration Test in accordance with ASTM F1387-99 (2012) Supplementary Requirements S8
Total Test Specimens - 06 Nos.

COMMENTS: Monitored and witnessed that, SEALEXCEL "Well-Lok" Twin Ferrule Tube Fittings meets the Test Requirements in accordance with ASTM F1387-99 (2012) Annex-A2, and Supplementary Test Requirements S2, S3 and S8.

ATTACHEMENT: Test Report No. WL-F1387-A2/SP15, WL-F1387-S2/15, WL-F1387-S3/15, and WL-F1387-S8/15.

DATE : 15-01-2015

